

TEST REPORT

NUMBER: GZHH00026769

APPLICANT: SHANTOU ORANGE ELEPHANT ARTS & CRAFTS CO LTD
22 SHENGYE ROAD, SHENGPING INDUSTRIAL
AREA, DA XUE ROAD, SHANTOU
GUANGDONG, P.R. CHINA

DATE: Jun 10, 2009

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **SUNCATCHER**.
VENDOR : ELEPHANT ATRS & CARFTS CO.,LTD.
COUNTRY OF ORIGIN : CHINA.



TO BE CONTINUED

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
GUANGZHOU LTD.

KARBON M.Y. WU
GENERAL MANAGER



TEST REPORT

NUMBER: GZHH00026769



TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD - U.S. ASTM F963-08</u>	<u>RESULT</u>
TESTED COMPONENT OF	TOXIC ELEMENTS TEST	PASS
SUBMITTED SAMPLE		

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
GUANGZHOU LTD.

KARBON M.Y. WU
GENERAL MANAGER



TEST REPORT

NUMBER: GZHH00026769

TESTS CONDUCTED

1 TOXIC ELEMENTS ANALYSIS

AS PER SECTION 4.3.5 OF THE ASTM STANDARD CONSUMER SAFETY SPECIFICATION ON TOY SAFETY F963-08, ACID DIGESTION AND EXTRACTION METHODS WERE USED AND TOXIC ELEMENTS CONTENT WERE DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

	<u>RESULT IN ppm</u>	<u>LIMIT</u> <u>ppm</u>
TOTAL LEAD (Pb)	<10	600
SOL. BARIUM (Ba)	<5	1000
SOL. LEAD (Pb)	<5	90
SOL. CADMIUM (Cd)	<5	75
SOL. ANTIMONY (Sb)	<5	60
SOL. SELENIUM (Se)	<5	500
SOL. CHROMIUM (Cr)	35	60
SOL. MERCURY (Hg)	<5	60
SOL. ARSENIC (As)	<2.5	25

SOL. = SOLUBLE
< = LESS THAN
ppm = PARTS PER MILLION

TESTED COMPONENT : BLACK COATING ON PLASTIC (SUN CATCHER).

DATE SAMPLE RECEIVED : JUN 02, 2009
TESTING PERIOD : JUN 02, 2009 TO JUN 08, 2009

END OF REPORT